



B-205, Prime Blue Forest, Rajapallya, Hoodi, Bangalore - 560048

Web. : www.ultrananotec.com | E-mail : info@ultrananotec.com, sales@ultrananotec.com

Certificate Of Analysis

Hydroxylapatite Powder 99.5% Purity

Test Item	Test Result
Particle size	50nm
Ca	22%-25%
P	9-11.5%
H ₂ O	<=5%
Insoluble	<0.1%
As	<0.003%
Pb	<0.002%
Hg	<0.001%

Conclusion of Test:

THE PRODUCT IS UP TO THE ABOVE-MENTIONED STANDARD.